PIPE SAW @ Asada
PIPE SAW 380SP BODY

-1- ISSUED 2018/03/01



PIPE SAW @ Asada

PIPE SAW 380SP BODY
Ref.No. Code No. Parts Name Qty Remark

] 70311 SAW BLADE HSS 380mmx8T 1 FOR 8"
70279 SAW BLADE HSS 490mmx8T 1 FOR 12

5 PS302 GUIDE PLATE 200A 1 FOR 8
PS295 GUIDE PLATE 300A 1 FOR 12"

3 57104 PIN PS300, 350 1

4 PS533 | ROTARY SHAFT 1

5 PS524 HANDLE COLLAR 2

6 PS523 GUIDE BRACKET 1

7 PS525 GRIP 1

8 80076 HEX BOLT 12x50 1

9 81116 SPRING WASHER M12 BLACKENING 1

10 81160 WASHER 12 1

11 81025 HEX NUT 12-(3) 1

12 80183 HEX BOLT M8x50L 1

13 PS522 HANDLE 1

14 80166 STOP BOLT 6x20 (80116) 4

15 81250 SPRING WASHER M6 4

16 80037 HEX BOLT 8x25 2

17 81114 SPRING WASHER 8 2

18 81067 U NUT M8 2

19 80180 STOP BOLT 8x35 1

20 PS273 BLADE GUIDE HOLDER PS380 1

21 84185 CAM FOLLOWER PS300, 350 1

22 PS517 TOP COVER 1

23 PS270 | BEARING R 1

24 PS345 BEARING R METAL 1

25 58107 BLADE HOLDER PS300, 350 1

26 PS272 | BLADE GUIDE 1

27 70640 PACKING 1

28 PS271 | BEARING F 1

29 PS535 GEAR COVER 1

30 PS515 BODY 1

31 PS514 PS380SP SECOND AXIS REDUCTIONG GEAR 1

32 PS513 DRIVE SHAFT 1

33 PS512 PS380SP FIRST AXIS REDUCTIONG GEAR 1

34 PS511 FIRST SHAFT PINION 1

35 PS521 MOTOR BRACKET 1

36 PS504 PS380SP MOTOR ASSY 100-110V 1
PS526 PS380SP MOTOR ASSY 220-240V(No.1 ~ 36) 1

43 84162 BALL BEARING 630022 2

46 83505 C SNAP RING H-36 1

47 84116 BALL BEARING 620122 1

48 84167 BALL BEARING 600422 1

49 83309 C SNAP RING S-30 1

50 82320 BUTTON BOLT 6 x 16 2

51 81250 SPRING WASHER M6 6

52 80178 STOP BOLT M8x25L 4

53 81249 SPRING WASHER M8 4

54 81151 WASHER M8 1

55 80117 HEX BOLT M8 x 25L 1

56 80167 STOP BOLT 6x25 4

57 81113 SPRING WASHER 4

58 83278 PARALLEL KEY 5% 5% 15 1

59 81161 CORRUGATED WASHER BW6202 1

60 PS516 PACKING 1

61 84507 O RING S-48 1

66 80164 HEX BOLT 6 x 8 4

_2_ ISSUED 2018/03/01



PIPE SAW @ Asada
PIPE SAW 380SP BODY
Ref.No. Code No. Parts Name Qty Remark

69 83090 R-PIN 3.5x45 2

70 83088 R-PIN 6x45 2

71 83307 SNAP RING S-20 1

72 57154 KEY 6X6x 13.5 1

73 80392 HEX SCREW 5x10 1

74 81055 U-NUT 5 1

75 81120 SPRING WASHER 10R 1

76 82320 BUTTON BOLT 6 x 16 1

77 81250 SPRING WASHER 6 1

80 58526 BLADE GUIDE L 1

81 58527 BLADE GUIDE R 1

82 82276 CAP SCREW M5 x 15L 2

83 58510 GUIDE PIN 1

84 83373 SNAP PING 2.5x20 1

85 83034 R-PIN 6x16L 2
SET PS505 P380SP GUIDE BRACKET ASSY 1 No.5~19
SET PS359 P380 BEARING F GUIDE ASSY (No.26~28, 46, 76, 77) 1
SET PS367 P380 BEARING F ASSY (No. 27, 28, 46) 1
SET PS368 P380 BEARING R ASSY (No. 23, 24, 49) 1
SET PS506 P 380SP HANDLE ASSY 1 No.5, 12, 13, 19
SET PS301 PS380S GUIDE PLATE COMP. 200A (No. 2, 80~84) 1 FOR 8”
SET PS262 PS380S GUIDE PLATE COMP. 300A (No. 2, 80~84) 1 FOR 12"

TSSUED 2018/03/01




@ Asada

PIPE SAW

MOTOR

PIPE SAW 380SP

[SSUED 2018/03/01



PIPE SAW @ Asada

PIPE SAW 380SP MOTOR
Ref.No. Code No. Parts Name Qty Remark

’ PS518 POWER SUPPLY CABLE 100-110V 1 WITH POWER PLUG 5M

PS527 POWER SUPPLY CABLE 220-240V 1 WITH POWER PLUG 5M
3 PS404 CORD ARMOR 1
5 PS476 SCREW M4 x 16 5
6 PS405 CORD CLIP 1
7 PS458 SCREW M4 x 30 3
8 PS459 SCREW M4 x 45 2
9 PS406 HANDLE HALF-RIGHT 1
10 PS519 HANDLE HALF-LEFT 1
11 PS534 SWITCH 1
12 PS460 SCREW M4 x 8 4
16 PS412 BRUSH CAP 2
17 PS413 CARBON BRUSH SET (2 pcs) 1
18 PS414 BRUSH HOLDER 2
19 80354 HEX SCREW 5x8 2
20 PS461 SCREW M4 x 10 1
21 PS462 FLAT WASHER ®4 x ®10 x 1 1
22 PS415 PLASTIC WASHER ®4 x ®11 x 1 1
23 PS416 PICKUP MAGNET ®8 x ®15x 5 1
24 PS417 SPACER ®8 x ®12x10.5 1
25 PS418 MOTOR HOUSING 1
26 PS419 STATOR 100-110V 1
PS420 STATOR 220-240V 1
27 PS463 PS200SP STATOR FIX BOLT 2
28 PS421 FAN BAFFLE 1
29 PS451 BEARING 608 1
30 PS422 ARMATURE 110V 1
PS423 ARMATURE 220-240V 1
31 PS452 BEARING 6 1
32 84505 O-RING $6.5 x 2 1
34 81112 SPRING WASHER M5 4
36 PS465 SCREW M5 x 40 4
SS0359 P380SP MACHINE PLATE 1
78 SS0366 P380SP MACHINE PLATE 110V 1
SS0364 P380SP MACHINE PLATE 220-240V 1
SET PS409 ELECTRONICS UNIT ASSY (110V) 1
SET PS410 ELECTRONICS UNIT ASSY (220V) 1
SET PS504 PS380SP MOTOR ASSY 100-110V (No.1~36) 1
SET PS526 PS380SP MOTOR ASSY  220-240V(No.1~36) 1

-2- [SSUED 2018/03/01



PIPE SAW @ Asada
PIPE SAW 380SP VISE

[SSUED 2018/03/01



PIPE SAW @ Asada
PIPE SAW 380SP VISE
Ref.No. Code No. Parts Name Qty Remark
1 PS287 BEARING COVER 1
2 PS288 WORM SHAFT 1
3 70273 MINI-BALL PLUNGER 1
4 34422 CLAMP ROD FOR BS120/170 1
5 PS289 HOOK 1
6 PS286 GEAR 1
7 PS284 ROTATION BUSH 1
8 PS285 BUSH HEAD 1
9 PS283 HANDLE 1
10 PS280 VISE LID 1
11 PS279 VISE BODY 1
12 PS304 CLAMP BOLT 1
13 PS353 CLAMPER 1
14 PS355 CHAIN FOR PS380S 1
15 PS352 ROLL PIN 1
16 BE884 BE80 CUTTER ROLLER 1
17 PS281 VISE JAW 2
18 80166 STOP BOLT 6x20 (80116) 8
19 81250 SPRING WASHER 18
20 80165 STOP BOLT 6x18 3
21 PS354 R-PIN 1
22 82200 PAN-HEAD SCREW 6x10 3
23 84425 BALL BEARING 690727 1
24 57218 KEY 6 X6 X 14.51 1
25 84342 OILLESS DRYMETAL BUSHING PS350 1
26 84343 OILLESS DRYMETAL BUSHING PS350 1
27 84335 OILLESS DRYMETAL BUSHING PS300, 350 1
28 84333 OILLESS DRYMETAL BUSHING PS350 1
29 81011 HEX NUT 12-3 2
30 84119 THRUST BEARING 51101 1
31 81076 MINI HEX NUT 12 1
32 80617 CAP M6x25 4
33 83042 R-PIN 6x30 1
34 81166 THRUST WASHER FOR BTM NO.1 1
35 83304 SNAP RING C S-15 2
36 61442 THRUST WASHER 3
38 81067 U NUT M8 1
39 83310 SNAP RING 1
40 83348 C-SNAP RING STW-36 1
41 25114 SPRING CAP 1
42 81221 SMALL PLAIN WASHER M12 BLACKENING 1
43 83078 R-PIN 4x40L 2
44 80432 HEX SCREW M8x25L 1
45 SS0368 P380SP WARNING LABEL 1
47 SS0371 P380SP WARNING LABEL FOR VISE 1

[SSUED 2018/03/01




